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2.525 GHz 2.530 GHz 1,000 MHz 2.52937 GHz 35,67 dBm —14.67 db 2560 GHz 2.620 GHz 100,000 kHz 259314 GHz 15.65 cbm -1435dB
2.530 GHz 2.565 GHz 1,000 MHz 2.56212 GHz -38,03 dBm -25,93 dB 2,620 GHz 2.621 GHz 1,000 MHz 2.62093 GHz -39.24 dem -29.24 dB.
2.565 GHz 2.560 GHz 1,000 MHz 2.58761 GHz -36,46 dBm 26,46 dB 2,621 GHz 2.625 GHz 1,000 MHz 262177 GHz -38.33 dem 26,33 dB
2,560 GHz 2.570 GHz £00.000 kHz 2.56914 GHZ -29,96 dBm -29.96 d& 2,625 GHz 2.560 GHz 1,000 MHz 2.62999 GHz -36.18 dem -23,18 dB.
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2.525 GHz 2.530 GHz 1,000 MHz 2.52507 GHz 38,39 dem -14.39 dB
2.530 GHz 2.565 GHz 1,000 MHz 2.56389 GHz -29,94 dBm -16.94 dB
2.565 GHz 2.560 GHz 1,000 MHz 2.56868 GHz -25,69 dBm -15.69 dB
2,560 GHz 2.570 GHz £00.000 kHz 2.56996 GHZ -28,10 dBm -18.10 dB
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2,620 GHz 2.621 GHz 1,000 MHz 2.62008 GHz -29.27 dem -19.27 dB.
2,621 GHz 2.625 GHz 1,000 MHz 2.62135 GHz -26.11 dém -1l de
2,625 GHz 2.560 GHz 1,000 MHz 2.62566 GHz -30.96 dem -17.96 dB.
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SPORTON LAB.

e% FCC RADIO TEST REPORT Report No. : FG222202B

Conducted Spurious Emission

LTE Band 38C / 15MHz+15MHz

QPSK

Lowest Channel / 1IRB0O and 1RB74 Lowest Channel / 1IRB74 and 1RBO

Ref Level 0.00 dBm  Offset 15.70 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 15,70 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit heck PAES heck PAES
_10 AP R REGUE A BE nabe boupious biue ans nak
-20 dBm
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L e
60 d8
-70 dBrv
-80 dBm
a0 de
Start 30.0 MHz 56008 pts Stop 27.0 GHz | ||| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz -42.60 dBm -17.60 dB 30.000 MHz 1.000 GHz 1.000 MHz 923.65067 MHz -42.69 dBm -17.69 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.51452 GHz -37.24 dBm -12.24 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.50842 GHz -41.21 dBm -16.21 dB
2.665 GHz 3,000 GHz 1.000 MHz 2.96794 GHz -41.65 dBm -16.65 dB 2,665 GHz 3,000 GHz 1.000 MHz 2.66910 GHz -40.42 dBm -15.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94176 GHz -36.84 dBm -11.84 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.93626 GHz -36.75 dBm -11.75 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.22388 GHz -37.86 dBm -12.86 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.21188 GHz -37.,98 dBm -12.98 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90226 GHz -36.56 dBm -11.58 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89376 GHz -36.49 dBm -11.43 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60480 GHz -32.85 dBm -7.85 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.61280 GHz -32,92 dBm -7.92 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.24974 GHz -34,10 dBm -9.10 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.26024 GHz -34,15 dBm -0.15 dé
hid bl
L VA J - L JL 4
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Middle Channel / 1IRB0O and 1RB74 Middle Channel / 1IRB74 and 1RBO

pectrum

Ref Level 0.00 dBm  Offset 15.70 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 15,70 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
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a T
60 d8
-70 dBrv
-80 dBm
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Start 30.0 MHz 56008 pts Stop 27.0 GHz | ||| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 949.34283 MHz -42.73 dbm -17.73 dB 30.000 MHz 1.000 GHz 1.000 MHz 801.49175 MHz -42.84 dBm -17.84 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.52443 GHz -40.39 dBm -15.39 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.49851 GHz -41.61 dBm -16.61 dB
2.665 GHz 3,000 GHz 1.000 MHz 2.66592 GHz -38.65 dBm -13.65 dB 2,665 GHz 3,000 GHz 1.000 MHz 2.67463 GHz -41.54 dBm -16.54 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.91676 GHz -36.68 dBm -11.68 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.98575 GHz -36.82 dBm -11.82 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.22688 GHz -37.97 dBm -12.97 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.19138 GHz -37.95 dBm -12.95 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80226 GHz -36.43 dBm -11.43 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.01676 GHz -36.63 dBm -11.63 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60180 GHz -32.69 dBm -7.69 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.61830 GHz -32.70 dBm -7.70 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.69316 GHz -34.23 dBm -9.23 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.25774 GHz -34,31 dBm -0.31 d&
hid bl
L VA J - L JL 4
o : L3.MAY.2022 22:03:27
TEL : 886-3-327-3456 Page Number : A38C-15 of 18

FAX . 886-3-328-4978



SPORTON LAB.
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Report No. : FG222202B

LTE Band 38C / 15MHz+15MHz

QPSK

Highest Channel / 1RB0O and 1RB74

Highest Channel / 1RB74 and 1RBO

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.70 dB

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 1570 d&

Mode Auto Swesp

@1 AvgPwr
Limit Gheck PARS Limit fheck PAES
10 dine—fruRions Lie spe naks 10 dEmE—pauRious b ape nak
-20 dBm 20 dBm
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e LT T S rT TN per SR 0 dbm s Mackivhes s M
e ot
-50 dBm -50 dBm
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
00 dB -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Range Low |  Range Up RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 969.21789 MHz -42.56 dBm -17.56 dB 30.000 MHz 1.000 GHz 1.000 MHz 951.76662 MHz -42.91 dBm -17.91 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.51528 GHz -41.68 dBm -16.68 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.51299 GHz -41.35 dém -16.35 dB
2.665 GHz 3,000 GHz 1.000 MHz 2.67597 GHz -40.91 dBm -15.91 dB 2,665 GHz 3,000 GHz 1.000 MHz 2.66944 GHz -38.80 dBm -13.80 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -36.94 dBm -11.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -36.69 dBm -11.69 d&
7.000 GHz 10,000 GHz 1.000 MHz 9.20638 GHz -37.82 dBm -12,82 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.20238 GHz -37.91 dBm -12.91 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.88626 GHz -36.47 dBm -11.47 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.88976 GHz -36.50 dBm -11.50 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60030 GHz -32.89 dBm -7.89 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60730 GHz -32.77 dBm -7.77 d
18.000 GHz 27.000 GHz 1.000 MHz 18.24824 GHz -34,00 dBm -9.02 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.70266 GHz -34,37 dém -0.37 dé
hid bl
{ L J L L JL J
Date: 13.MAY.2022 22:00:44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 38C / 20MHz+20MHz

QPSK

Lowest Channel / 1IRB0O and 1RB99

Lowest Channel / 1RB99 and 1RBO

pect

Ref Level 0.00 dBm Offset 15.70 dB

SGL Count 100/100

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 1570 d& Mode Auto Swesp

@1 AvgPwr
Limit Gheck PAES fheck PAES
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 922.68116 MHz -42.69 dBm -17.69 dB 30.000 MHz 1.000 GHz 1.000 MHz 915.89455 MHz -42.86 dBm -17.66 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.49622 GHz -38.95 dBm -13.95 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.51795 GHz -40.97 dém -15.97 dé
2.665 GHz 3,000 GHz 1.000 MHz 2.68383 GHz -39.85 dBm -14.85 dB 2,665 GHz 3,000 GHz 1.000 MHz 2,95505 GHz -41.75 dBm -16.75 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -36.93 dBm -11.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -36.88 dBm -11.86 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.20488 GHz -37.03 dBm -12,93 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.21938 GHz -38.07 dBm -13.07 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.91526 GHz -36.45 dBm -11.45 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.91876 GHz -36.57 dBm -11.57 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60230 GHz -32.97 dBm -7.97 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.61330 GHz -32.82 dBm -7.82 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25174 GHz -34.28 dBm -9.28 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.23124 GHz -34,18 dBm -0.18 dé
- _—
( )i ] [ P [ n ]
: 13.MAY.2022 2

MiddleChannel / 1IRB0O and 1RB99

Middle Channel / 1IRB99 and 1RBO

=

Ref Level 0.00 dBm Offset 15.70 dB

SGL Count 100/100

Mode Auto Swesp

Ref Level 0.00 dBém
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@1 AvgPwr
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Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 966.30935 MHz -42.53 dBm -17.53 dB 30.000 MHz 1.000 GHz 1.000 MHz 962.43128 MHz -42.53 dBm -17.53 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.50118 GHz -39.60 dBm -14.60 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.52290 GHz -41.41 dém -16.41 dB
2.665 GHz 3,000 GHz 1.000 MHz 2.68369 GHz -41,35 dBm -16,35 dB 2,665 GHz 3,000 GHz 1.000 MHz 2.67278 GHz -41.59 dBm -16.59 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -36.76 dBm -11.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.77578 GHz -36.88 dBm -11.68 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.10938 GHz -37.78 dBm -12.78 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.21288 GHz -37.89 dBm -12.89 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.91226 GHz -36.28 dBm -11.28 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.00976 GHz -36.39 dBm -11.39 d8
14.000 GHz 18.000 GHz 1.000 MHz 17.61480 GHz -32.77 dBm -7.77 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60080 GHz -32.88 dBm -7.88 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.74515 GHz -34.14 dBm -9.14 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.22774 GHz -34,32 dBm -0.32 d&
- _— T _—
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.20
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SPORTON LAB.

e’ FCC RADIO TEST REPORT Report No. : FG222202B

LTE Band 38C / 20MHz+20MHz

QPSK

Highest Channel / 1RB0O and 1RB99 Highest Channel / 1RB99 and 1RBO

Ref Level 0.00 dBm  Offset 15,70 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1570 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit Gheck PARS heck
10 dine—fruRions Lie spe naks nURIOUS | INE ABS .
-20 dBm
SPURIOUS_LINE_ABS LINE_ABS
S VPR SRR AR
L W
-50 dBm
60 dB
-70 dBrv
-80 dBm
00 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -42.73 dBm -17.73 dB 30.000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz -42.16 dBm -17.16 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.50613 GHz -39.63 dBm -14.63 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.49470 GHz -41.37 dém -16.37 dB
2.665 GHz 3,000 GHz 1.000 MHz 2.69455 GHz -40,49 dBm -15.40 dB 2,665 GHz 3,000 GHz 1.000 MHz 2.97413 GHz -41.71 dBm -16.71 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -36.71 dBm -11.71 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91226 GHz -36.90 dBm -11.90 dé
7.000 GHz 10,000 GHz 1.000 MHz 9.18330 GHz -37.90 dBm -12.90 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.18689 GHz -37.96 dBm -12.96 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.94176 GHz -36.46 dBm -11.48 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90976 GHz -36.45 dBm -11.45 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60280 GHz -32.65 dBm -7.65 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60630 GHz -32.73 dBm -7.73 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25124 GHz -34.17 dBm -9.17 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.24874 GHz -34.23 dBm -0.23 d&
hid bl
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LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.99 5.88 6.58 6.70 PASS
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 41/ 20MHz / QPSK

LTE Band 41/ 20MHz / 16QAM

Middle Channel / Full RB
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FCC RADIO TEST REPORT

Report No. : FG222202B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 489 | 479 | 975 | 979 | 14.27 | 14.30 | 18.74 | 18.94
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 491 | 483 | 963 | 9.65 | 14.45  14.36 | 19.02 | 18.70
TEL : 886-3-327-3456 Page Number 1 A41-3 of 31

FAX . 886-3-328-4978




SPORTON LAB.
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LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

J

Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50323 GHz 16.62 dam nd8 down 4.885 MHz ML 2,501721 GHz 16.65 dam nd8 down 4.785 MRz
TL 1 2,590532 GHz -9.33 dBm nd8 26.00 dB TL L 2.550592 GHz -9.03 dBm n 26.00 dB
T2 1 2,595418 GHz .65 dBm Q factor 530.8 T2 1 2.595378 GHz -8.83 dBm Q factor 541.6
L )i o ] (]
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Middle Channel / 10MHz / 16QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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= N gy ndp_ 26.00 dB @ o - 26.00 dB
W AP By o AP \
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,501222 GHz 17.08 dam nd8 down 9.75 MHz ML 2.505536 GHz 17.29 dam nd8 down 9,79 WHz
T 1 2,588125 GHz -8.57 dBm nd8 26.00 dB TL L 2,588085 GHz -8.70 dBm nd8 26,00 d8
T2 1 2.597875 GHz -9.06 dam qQ factor 265.8 T2 1 2.507875 GHz -8.93 dam qQ factor 265.2
L )i o ] (]

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

J

Spectrum pectrum
Ref Level 30.00 GBm  Offset 11,70 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.43 dBm) ™M1[1] 15.09 dBm)
2.5873960 GHZ| 2.5909920 GHz
20 20
oodB 26.00 dB ndB 26.00 dB
w0 T A ke U2 A T s I T AT 14.266000000 MHZz 0d bt AT L VAR Rt 14.206000000 MHz
T Q factor l\ 181.4 i Q factor 1 181.2]
o o |
i f ]
10 10 di o
/ ) 7 T
20 d / 20 di | \
° . ) ALof [
A ™S A ; A W My, N
i B w A ]
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,587396 GHz 16.43 dBm nd@ down 14.266 MHz M1 2.590992 GHz 15.89 dBm nd@ down 14,206 MHZ
TL 1 2,585927 GHz -9.17 dBm ndd 26.00 dB TL L 2.585607 GHz -10.22 dbm 26.00 dB
T2 1 2,600193 GHz -9.57 dBm Q factor 1E81.4 T2 1 2.600103 GHz -10.61 d8m 181.2
L )i o ] (]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG222202B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.68 dBm) ™M1[1] 13.90 dBm)
2.5888840 GHz 2.5898830 GHZ]
20 20
b ndB 26.00 dB)| ';— ndB 26.00 dB|
» AP P o s et B 18.741000000 MHz . A po sl 1 o Pl Ary (B By 18.941000000 MHz
u f Q factor A 138.1 1 { 7 g ratear | 136.7
|
o k 0 '\
-10 df 'EV 10 d ’EL 1_
\ / A
204 ! 20d
n /
A L PRV by At A
30 A VAR 757 T
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,588884 GHz 14.68 dBm nd@ down 18.741 MH2 M1 2.589883 GHz 13.90 dBm nd@ down 18,941 MHZ
T 1 2,583649 GHz -12.96 dBm nd8 26.00 dB TL L 2,583609 GHz -12.39 dbm n 26,00 d8
T2 1 2,602391 GHz -11.33 dém Q factor 138.1 T2 1 2.60255 GHz -11.78 d8m Q factor 136.7
L )i ] o (]

J

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.78 dBm)| MI[1] 1664 dBm
2.59913000 GHz 2.5898830 GHZ]
= nd 26.00 dB @ . ndB 26.00 dB
04 P TN NPT, sl WU, TR 4.905000000 MHZ, 104 [T A~ B e 9.630000000 MHZ|
7 Q factor \ 528.7 ] Q factor 3 268.9)
04 | | 04 / |
J Tt s
! 3 ¥
10 df - -10 di -
/ /
204 20d L
o el A p N e
= o il
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50313 GHz 14,78 dam nd8 down 4.905 MHz ML 2,589883 GHz 16.64 dam nd8 down 9.63 WHZ
T 1 2,590562 GHz -10.93 dbm nd8 26.00 dB TL L 2,588185 GHz -9.66 dBm nd8 26,00 d8
T2 1 2,595468 GHz -11.16 d8m Q factor 528.7 T2 1 2.597815 GHz -8.72 dBm Q factor 268.9
L U J wa L J L]
3 108 .
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.27 dbm)| MI[1] 13.67 dBm
2.5897030 GHz 2.5930400 GHZ]
= ’k- ndB 26.00 dB)| @ M ndB 26.00 dB|
. N .
10d » A S B 14.446000000 MHz 0d ; - Do p B A i, 19.021000000 MHz
i Q factor | 179.3) [ for 136.3
o d | 0 di |
| i 1
10 df - . 10 2
1
/ \
z0d \ 20d ’ i
/ \ \ P
i \ N AATY (TP
- [ W LY A WIVWAA P 7
SRR L 30 M t
’ \
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,589703 GHz 14.27 dBm nd@ down 14.446 MH2 M1 2.59304 GHz 13.67 dBm nd@ down 19.021 MHZ
T 1 2,585837 GHz -11.70 dbm nd8 26.00 dB TL L 2,583529 GHz -12.77 dm 26,00 d8
T2 1 2,600283 GHz -12.11 dém Q factor 179.3 T2 1 2.60255 GHz -12.43 dém 136.3
L )i ] o (]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG222202B

LTE Band 41

Middle Channel / 5MHz / 256 QAM Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1.92 dBm)| ™M1[1] 14.18 dBm)
2.59255000 GHz 2.5966960 GHz
= M1 ndB 26.00 dB @ ndB 26.00 dB
. X Bw - 4.825000000 MHz| " et ~ _Ewﬁ,_./\.- - 9.650000000 MHZ|
o [ CARRCE Ty 537.3 n 7 v Q factor \ 269.1
| |
od | 0 d .
7 1 |
-10 de T -10 d
20 d 20 d I
-- A o \ VA _.-‘J = -
A e v = BT LYY oy 30 A voy
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2,50255 GHz 11.92 dam nd8 down 4.825 MHz ML 2.596696 GHZ 14.18 dBm ndB_down 9,65 MHZ
TL 1 2,590602 GHz -13.69 dbm nd8 26.00 dB T1 L 2.588185 GHz -10.75 dBm nd8 26.00 dB
T2 1 2,595428 GHz -13.98 dém Q factor 537.3 T2 1 2.597835 GHz -12.09 dém Q factor 269.1
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 256QAM Middle Channel / 20MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 3.06 dBm)| MI[1] 11.14 dBm
2.5906320 GHz 2.5982350 GHz]
20 W nde 26.00 dB| @ 26.00 dB)
., A B 14.356000000 MHz| 18.701000000 MHz
10 df = o Pty 10d > NS e Ve e p
- ‘ \ 180.5 f VI B T B oG- Y 138.9)
o d } 0 di )
| |
-10 df -10 d ic
|
204 20d T
-30 Vi =7 =y -30 AT \Jf | AT
i - o PV
- v ] Y g Yoy
-40 d -40 de
50 d S0 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.500632 GHz 13.06 dam nd8 down 14.356 MHz ML 2.508235 GHz 11.14 dBm nd8 down 18,701 MHz
T1 1 2,585837 GHz -13.00 dBm nd8 26.00 dB T1 L 2,583649 GHz -16.81 dbm nd8 26,00 d8
T2 1 2,600193 GHz -13.23 dém Q factor 1B0.5 T2 1 2.602351 GHz -14.22 dBm Q factor 138.9
L I 4 - [S JL 4 -

TEL : 886-3-327-3456 Page Number 1 A41-6 of 31
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 449 | 448 | 901 | 9.07 | 13.43 | 13.49 | 17.90 | 17.94
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 450 | 449 | 9.05 | 897 | 13.40  13.49 | 17.90 | 17.86
TEL : 886-3-327-3456 Page Number 1 A41-7 of 31

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.65 dBm) ™M1[1] 15.47 dBm)
- 9198100 GHz - 8100 GHZ,
B 3 OccBy 1o 4.485514486 MHz Occ Bre - 4476 MHz
[ VATt ke et e v ey I 74 a e Vol ML W
10d 104 7 T
od "“ 0 di { |
/ | |
-10 df -10 d
i / 1
/ a / \
204 i 20 =
o | A / -
308 S oy et | _ ; e Yt i Nl i N
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501981 GHz 15.65 dam ML 2.501581 GHz 15.47 dam
T1 1 2,5907622 GHz 9.99 dBm Oce Bw 4,485514456 MHz T1 L 25907522 GHz 10.44 dBm Oce Bw 4,475524476 MHz
T2 1 2.5052478 GHz 11.75 dam T2 1 25052278 GHz 10.51 dam
L I 4 [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 17.85 dBm) ™M1[1] 16.71 dBm)
- 2.5967360 GHz - o 2.5910420 GHZ]
] P T £.010989011 MHz k. 9.070929071 MHZ
LA e . AP .
10d 4 104
\ !
i [ | A |
o ] : ] 1
! \
-10 df 7 -10 T T
20 d L 20 di ! y
A e[ -
VA s e QO
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596736 GHz 17.85 dam ML 2.501042 GHz 16.71 dam
T1 1 25805045 GHz 11.89 dBm Oce Bw 9.010985011 MHz T1 L 2,5854645 GHz 11.48 dBm Oce Bw 9.070929071 MHz
T2 1 2.5975165 GHz 11.95 dam T2 1 2.5975355 GHz 11.09 dam
L I 4 - [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.88 dBm) ™M1[1] 15.92 dBm)
- . 2.5949780 GHz - " 2.5981550 GHz]
. ¥ oce 13.426575427 MHz c By X 13.486513487 MHz
s iy | [E S P RPN P e
10d i 104 f
] /
od 0 d
/ \ |
10 d + -10 di
204 20d
e A o ) n | e
=20 v 30nEm,;
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504978 GHz 15.88 dam ML 2.508155 GHz 15.92 dam
T1 1 25862067 GHz 10.72 dBm Oce Bw 13.426573427 MHz T1 L 2,5862567 GHz 11.22 dBm Oce Bw 13.486513487 MHz
T2 1 2.5997133 GHz 11.35 dam T2 1 2.5097433 GHz 9.81 dam
L I 4 [S JL 4 -

TEL : 886-3-327

-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG222202B

LTE Band 41

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.01 dBm) 15.10 dBm)
0 2.5876050 GHZ| - 2.5957170 GHz
; Occ B 17.902097902 MHz 17.942057942 MHz
A e anf T N f
104 f., | e f : 0d S ¥ \
d | 4
a o
| / [
10 df - -10 o £ L
4 ! \
1 / \
20 d it 20 d
N A
M, R LW . it VLR
a0 A AP e
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2587605 GHz 15.01 dsm ML 2.595717 GHz 15.10 dBm
TL 1 2,5640899 GHz 9.70 dBm Oce Bw 17.902087302 MHz T1 L 2.584049 GHz 9.01 dBm Oce Bw 17.942057942 MHZ
T2 1 2,601991 GHz 10.62 dBm T2 1 2.601991 GHz 10.28 dam
L I 4 [S JL -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.46 dBm) ™M1[1] 16.97 dBm)
- 2.59965900 GHz - . 2.5996990 GHz
o occ By 4.495504496 MHz X _Occhw . 050049051 MHz
e S i AN e L T e i A P
10d = e 104 7 T
od v, 0 di |
/ N ! Y
-tod - Z10d |
/ ~ \
20 dBm— e S 20d "
L~ I~ o i PN P
30 | -2 - >
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503659 GHz 14,46 dBm ML 2.503699 GHz 16.37 dam
T1 1 2,5907522 GHz 8.15 dBm Oce Bw 4,495504496 MHz T1 L 2,5854545 GHz 9.14 dBm Oce Bw 9.050949051 MHz
T2 1 2.5052478 GHz 9.50 dam T2 1 2.5975355 GHz 10.54 dam
L I 4 - [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.53 dBm) ™M1[1] 12.73 dBm)
- 2.5064470 GHz - 2.5935990 GHZ]
13.996605397 MHz 17.902097902 MHz
d AN NG a M 4t . A LS |3
10 " 10 f = . v T
od 0 di |
, !
10 df i L -10 di JI T
20 d L 20 d - -
Wend ey LR A 4
304 el = 30 g o B R
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596447 GHz 14,53 dam ML 2.503599 GHz 12.73 dam
T1 1 2,5862067 GHz 9.51 dBm Oce Bw 13.396603397 MHz T1 L 2,584049 GHz 8.95 dBm Oce Bw 17.902097902 MHz
T2 1 25996833 GHz 8.51 dam T2 1 2.501951 GHz 8.56 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 41

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 12.92 dBm) ™M1[1 13.96 dBm)
- 9499800 GHz - 2.5898230 GHZ]
M1 4.485514486 MHz ': Occ B £.971028971 MHZ
. . hne ny -
10 df — ~ Al 10 d : - S . ———
/ l [
0 df f f 0 df +
-1 d : 10 di L
," Y /
20d ; v 20 d £
Y
Al L. R e v A
R N | -30dem 7= ==
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.594998 GHz 12.92 dam ML 2.589823 GHz 13.96 dam
T1 1 2,5907622 GHz 7.85 dm Oce Bw 4,485514456 MHz T1 L 2.5855245 GHz 7.33 dbm Oce Bw 5.971028971 MHz
T2 1 2.5052478 GHz 7.83 dam T2 1 2.5074355 GHz 8.17 dam
L I 4 [S JL -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.49 dBm) ™M1[1] 11.03 dBm)
- 2.5952480 GHz - 2.5983550 GHZ]
ioce Bre 13.486515487 MHz 17.862137862 MHz
d ¥, d T
e . e R A T
o o \
| / '
1 di Il
-10 d - -10
| / [
20 d - ll 20 d - L
J AW / \
CAVIA S 1o v . -30 PPYSN Lo e KRV o PR Y
—— Ry . et
-40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505248 GHz 11.49 dam ML 2.508355 GHz 11.03 dam
T1 1 25862067 GHz 7.09 dam Oce Bw 13.486513487 MHz T1 L 2,584049 GHz 5.98 dm Oce Bw 17.882137862 MHZ
T2 1 2.5997732 GHz 7.63 darm T2 1 2.5019111 GHz 5.95 dam
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

(%]

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
20 d!ﬂﬁ'” SPURIOUS _LINE_ABS PABS A 20 dbiRE 'PllHl[mi JS_LINE_ABS PASS
10 dBm H 10 dBm \
0 dBm J \ 0 dem ’ 1
-10 dém : -1odem I lL \_|
_on dam, ! l -20 dem: i
SPURIOUS_LINE_ABS
-30 dBm
-40 dBm e T
-50 dBm
-60 dem
60 dém
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 GHz | |G oete =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68965 GHz 22.43 dém -7.57 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49001 GHz -35.55 deém ~10.55 dB 2.690 GHz 2.691 GHz 100,000 kHz 2.69002 GHz 16.33 dBm 6.3 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49489 GHz -22.41 d&m -9.41 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69101 GHz -20.74 dBm -10.74 dB
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2,495 GHz 2.496 GHz 50.000 kHz 2,49539 GHz -28.13 dém -15.13 dB 5 595 CH= 2896 GHz 1,000 MHz 269500 GHz 31 34 dBm a4 de
2,498 GHz 2.501 GHz 100,000 kHz 2,50032 GHz £.32 dém -21.67 d& > 856 GHz 5716 GHz 1,000 Mz 5 5640 GHe ~35.06 cbm 1006 db,
.
I 1 i
18:5%:00 1.JUN.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-11 of 31



ssamonias. FCC RADIO TEST REPORT Report No. : FG222202B

LTE Band 41/ 5MHz / 16QAM

ectrum = s um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 db’IﬂH sPURIOUS_) INE_ABS PABS 20 th‘n‘P' 'I-'IlHlﬂJ IS_LINE_ABS PASS
10 dem 10dBm \
{
0 dBm 0 dem J
-10 dBm -10 dem ! l
20 daam, T
SPURIOUS_LINE_ABS
-30 dBm
40 dBm — it "
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | AUmit 2,685 GHz 2.690 GHz 100.000 kHz 2.68564 GHz 21.47 dém -8.53 db
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2,496 GHz 2.506 GHz 100,000 kHz 2.50356 GHz 5.82 dBm -24.18 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70020 GHz ~34.62 dbm ~9.62 dB
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LTE Band 41/ 10MHz / 64QAM
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2.475 GHz 2.490 GHz 1.000 MHz 249048 GHz -30.28 dBm -5.28 d8 2.690 GHz 2.601 GHz 200,000 kHz 2.69003 GHz -28.93 dBm -18.93 dB
2490 GHz 2.495 GHz 1.000 MHz 249497 Gz -24.84 dBm -11.84 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69117 GHz -27.72 dBm -17.72 d8
2.495 GHz 2.496 GHz 100,000 kHz 2.49598 GHz -30.35 dBm -17.35 dB 5 595 CH= 2700 GHz 1,000 MHz 3 6A515 oHe 3301 dBm 2001 db
2.496 GHz 2.506 GHz 100,000 khz 2.50364 GHz 3.57 dem -26.43 dB 5700 CHz 5715 GHe 1,000 Mz 570038 CHe ~36.45 cbm 1145 B
|
I it i
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 41/ 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE A;[\. PASS
|
10 dem ‘ 10dBm “
0 dBm J 0 dBm J L
-10 dam -10 dem j \ l——l
o darn. H \ -20 dem ‘
SPURIOUS_LINE_ABS \
-30 dBm " =0 cém
n 40 dBm—{
40 dBm - ___ TPy —
50 dam
-50 dBm
60 dem ‘ ‘
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
ipurious Emissions RangeLow |  Range Up RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AUmit 2,680 GHz 2.690 GHz 100.000 kHz 2.685939 GHz 17.49 dBm -12.51 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,49030 GHz -36.48 dBm -11.48 db 2.690 GHz 2,601 GHz 200.000 kHz 2,69008 GHz -20.67 dBm -10.67 dB
2490 GHz 2.495 GHz 1.000 MHz 249467 GHz -26.20 dém -13.20 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69109 GHz -25.95 dem -15.95 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49598 GHz -25.53 dém -12.53 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69508 GHz -35.03 B 52,03 dB
2,498 GHz 2.506 GHz 100,000 kHz 2,49558 GHz 17.40 dBm -12.60 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70126 GHz 39.84 dBm 1484 B
T
) v j [ >
Date: 1.JUM.2022 Date 1.JUN. 2022 20:05:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem. 10 dém
d o
0 dBm ] ‘ l
-10 dBm l 10 dBm ‘
o0 Aen l ‘ 20 dem ‘
SPURIOUS_LINE_ABS j \
P s 30 dem
-30 dBm |
L” 40 dBm " .
40 dBm TT TS TTETYeTT PATTPITY )
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions RangeLow | Range Up RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy Power Abs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68104 GHz 1.75 dbm -28.25 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49050 GHz -31.93 dém -6.93 d& 2,690 GHz 2.601 GHz 200.000 kHz 2,69002 GHz -32.23 dBm -22.23 dB
2490 GHz 2.495 GHz 1.000 MHz 249500 GHz -25.54 dBm -12.54 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69125 GHz -28.82 dBm -18.82 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49500 GHz -33.35 dém -20.35 dB 5 595 CH= 2,700 GHz 1,000 MHz 260524 GHz 3457 dBm 2167 de
2,498 GHz 2.506 GHz 100,000 kHz 2,50482 GHz 1,34 dBm -28.66 dB .700 GHz 5716 GHz 1,000 Mz 570042 GHe ~38.71chm 1371 d8,
T
I 1 P
z20:04:49 1.JUN.2022 20
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